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(Tec.) (TS.) (Unit.) ( Test Result)
MKBEE AATCC107:2002 75e-Srain  4&E-Fading Grade 3-3.5
(CFTW.) GB/T5713-1997 y54%-Srain  #BE&-Fading F0 3-3.5
MhFeBEEE AATCC15:2002 y5%4¢-Srain  #BE&-Fading Grade 3-3.5
(CFTP.) GB/T3922-1997 J5%-Srain  #Bt8-Fading 4% 3-35
MR 1SO 105-C03:1989 JE%-Srain  #B-Fading Grade 335
(CFTW.) GB/T3921.3-1997 J5%-Srain  #EfB-Fading =0 3-3.5
T EERBFE AATCC8:2002 F-Dry E-Wet Grade 3.5-4
(CFTR.) GB/T3920-1997 F-Dry E-Wet = 3.5-4
IERIREE ASTM D4966-98
(Ab.Re) Martindale 12Kpa rubs 50000%%
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— HOAU BROTHER — Qs (Phone) 0757-23870666 23636258
(Fax) 0757-23875234 23873536
D (E-mail) xiaowensu@hoaubrother.com
@ (Web) www.hoaubrother.com
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